AUDI A4 1998 B5 / 1.G 01A Transmission Remove And Install User Guide

AUDI A4 1998 B5 / 1.G 01A Transmission Remove And Install User Guide A4 1998 B5 / 1.G AUDI AUDI https://www.carmanualsonline.info/img/6/1253/w960_1253-0.png AUDI A4 1998 B5 / 1.G 01A Transmission Remove And Install User Guide

Page 11 of 21

AUDI A4 1998 B5 / 1.G 01A Transmission Remove And Install User Guide 34-27
 
    
Note  
If 3282 transmission support is not available, transmission can be 
removed and installed using VAG1383A transmission jack and 
VAG1359/2 universal mount.  -  Roll VAG1383A transmi

Page 12 of 21

AUDI A4 1998 B5 / 1.G 01A Transmission Remove And Install User Guide 34-28
      
4-cylinder engine 
    
-  Remove left transmission support from bonded rubber mount -2-.
    
6-cylinder engine 
-  Remove left and right transmission supports complete with bonded 
rubb

Page 13 of 21

AUDI A4 1998 B5 / 1.G 01A Transmission Remove And Install User Guide 34-29
      
All models 
    
CAUTION! 
When lowering the transmission, make sure the hydraulic line/hose 
to clutch slave cylinder is not damaged.  -  Remove remaining engine/transmission mounting bo

Page 14 of 21

AUDI A4 1998 B5 / 1.G 01A Transmission Remove And Install User Guide 34-30
      
Securing transmission to assembly stand 
     
Special tools and equipment  
     
VW309 holding plate 
     VW353 transmission support
    
-  Secure transmission to assembly stand using

Page 15 of 21

AUDI A4 1998 B5 / 1.G 01A Transmission Remove And Install User Guide 34-31
      
Transporting the transmission  
     
Special tools and equipment 
     
3282 transmission support
     3336 transmission support jig
      The transmission support jig can be used when

Page 16 of 21

AUDI A4 1998 B5 / 1.G 01A Transmission Remove And Install User Guide 34-32
      
Installing  
      Install in reverse order of removal, note the 
following:  
     
-  Clean input shaft splines and (in case of used 
clutch plates) hub splines. Remove corrosion 
and a

Page 17 of 21

AUDI A4 1998 B5 / 1.G 01A Transmission Remove And Install User Guide 34-33
 
    
-  Lift up transmission until clutch slave cylinder with mounting bracket for 
line/hose can be installed (arrow). 
-  Install intermediate plate (if applicable) between transmission and

Page 18 of 21

AUDI A4 1998 B5 / 1.G 01A Transmission Remove And Install User Guide 34-34
      
-  Align exhaust system free of stress.
       Repair Manual, Engine Mechanical, Repair 
Group 26       
-  Check transmission oil level   Page 34
-38
 .
     
- After 
connecting 
batter

Page 19 of 21

AUDI A4 1998 B5 / 1.G 01A Transmission Remove And Install User Guide 34-35
      
Tightening torques  
    
Transmission to engine (4-cylinder)  
A: Dowel sleeves  Item No.  
Bolt  
Tightening torque  
1, 3, 4   M12 x 67   65 Nm (48 ft lb)  
2, 6   M12 x 90   65 Nm (48

Page 20 of 21

AUDI A4 1998 B5 / 1.G 01A Transmission Remove And Install User Guide 34-36
 
    
Transmission to engine (6-cylinder)  
A: Dowel sleeves  Item No.  
Bolt  
Qty.  
Tightening torque  
1   M12 x 67   3   65 Nm (48 ft lb)  
2   M12 x 90   1   65 Nm (48 ft lb)  
3   M12 x
Page:   < prev 1-10 11-20 21-30 next >